@Dty MEHHETETILTY. {F
BHICOESTRABEREE THR
| BLTEED, B WPELEDESR
| DEPHHITEHEFE, RBEDHE
HBImMBLIEELY
OIADFEREICid+SERELTIEEL,
oo wii—prs 7 EEANMCEE Y
HPERIEELT ZE L,
ORIAPEHL. FEITIMCTNT
NOFEBEEL(H;. ERICROTE
L<EMLTLEE L. S, #ET3L
EREROBSICTAESLTERL.
| @IEEEFHEOLIERTOIFR
LEVLTCERL. I8Icxboitd.
WERIN=YDRFABZP EZ—IVE
ENIOTOBELEGELRREER |
SENET. FSLTEESALDEIW
TLIEEL

T
/T\ CAUTION
@Read carefully and fully understand
the instructions before commencing
assembly.
@When assembling this kit, tools in- |
cluding knives are used. Extra care
should be taken to avoid personal
injury.
@Read and follow the instructions
supplied with paints and/or cement, if
used (not included in kit).
@Keep out of reach of small children.
Children must not be allowed to put
any parts in their mouths, or pull vinyl |
bags over their heads. Sensibly dis-
l pose of the leftover parts immediately. |

— -4
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TAMIYA

COMICALFROG

ASAN RLT1470v0

@

@.-‘/v—?ﬁﬁﬂ)iﬂﬁ&% D O OTHTFRDSIEE LT ExL

@ DRT 1 lE WR-02CB2/+ — /(BT E & . WR-02. WR-02C. WR-02G/ v — I3 R CEE LA,
@This body is for use with the WR-02CB chassis. It is not compatible with the WR-02, WR-02C and WR-02G.

@Referto . © and & below at corresponding steps in the relevant chassis kit instruction manual.

#HBEFT ey HIEENT LA o o
# marked parts are not included in set. oy | BxX60mTILNAT - 2900 ——— =
B xUmuUEd Rubber tubing

UPEFAI I OMYHF B *Cutofi *BORLICHSTRUTT,

Attaching rear body mounts - 2 = * Cut into shown size.

*LEELSOIEL VYT ET. 37mm -

*Attach LB in place of L5.

ZOYbRTF4 T FOEYT

Attaching front body mounts h 29mmic el ol = g N T

*L5EL6DFEH LIS E T i
*Attach L5 in place of L6, i :'
N

Rubber tubing cut to 29mm

37amic el ofe dLsvA S LA
Rubber tubing cut to 37mm o

]

+~BD6-

3X15m e

Y1 7L —LDERY

Attaching side frames

*2EEEOBEICR) AT TIIEV.
*Attach L2 at the angles shown.




* ) —X—THTOKEZTICREMRITET.
“Enlarge hole to desired size using body

reamer.

AR AR T—)
Transponder stay

*EOLSICITUET T BYMGFTEE
[
*Fold as shown and attach,

*JLNA TEIGmDEEICTVET.
% Cut rubber tubing to 36mm.

{(EETBEIT)
Preparing body for painting

4y

HRNEBHRESRE R, 3mE UL, £F 4V —7— (5.5m~7.5m7H) SETHEEEL,
s#3mm drill and body reamer (for 5.5~7.5mm holes) are required to make holes.

o KT DYIYERY
Trimming

*TUBRYET.
*Cut away.

*FSUARSH 2T —
ELTTHBLIEEL.
#Use as a transponder
stay.

S4 bh—

* IR Z7 SR oT.
T RLMIYETEEL,
 Cut out with care, keeping to cut line.




RTADEZE %A ~F BRRI7—ILOESTT.
Painting body %A - F denotes number of masking sticker.

* BRI R TR ESELET.
AR E L TR E R T LT
s,

*Wash the body theroughly with detergent
in order 1o, remeve any of. thon rinse wall | * BEFHTEELTEY M T XL,
and allow to air dry. J Paint as you wish, then attach.

S b1~ Black
Light covers

D

PAINTING T

fIo—
DI—JEEEETODI I T Yellow
RFrOZZICIEHYD—FKZ—
FRZHETREDSEELTEEL,, (ZEHOHLAY
AEZEDTSAF v 7BRDEREIC | How to paint
B7SAF v 7BERESEOETL.

& : ], *TA7—IVEFUHL. RTrAEDD 1 FIaBichY E5. 2 * ISy UV TEETIUNDOBRAERNROTAF I T—TT
» This mark denotes numbers for Tamiya | .1 ¢ Cut out masking stickers and mask off windows from inside. - RAXLYILET.
Paint colors. Paint body from inside using *Mask off areas to be painted White (PS-1) with separately

polycarbonate paints. Paint plastic parts
using plastic paint.

available masking tape.

RUA—KF—FBARIVYHS—)
TAMIYA POLYCARBONATE PAINTS
PS-1 @%7AF/White '
PS-5 @75% / Black

PS-6 @+ TO—/ Yellow

(TSAFvIBEZIVvAS—)

TAMIYA PLASTIC PAINTS

* NFEDOEEEICEETFELEECH i =

TLIEXL, e —— 3 * LT DAEPST Sy 7(PS-5) TERLET, AT7L—2F 4 *TSyIHENES DA 2 FIBROTAF T TF—TEIXH

*Paint the figure as you like, usi = AT 0SI0mEERTL, —EBICESTHEICHTTRYET. L, BT EERTA - (PS1) TEELET.

Tamiva Colof plastic paints, ' ng *Paint body with Black (PS-5). Apply thin layer of spray paint *After black paint has dried, remove masking tape but keep
va Pl pamms. 2-3 times keeping 30cm distance from bady. windows masked off, then paint bady with White (PS-1),

| RUA-RR- RRTLHED) SR —
D oUr-mFcARTL—EHTY, B
D rHD. BESELSESRELONEE.

*EUDFBLCERH L
FHULTLBREIE. TLA
1Y FFU—F—THRERY

FLi3.
J Separately sold Polycar- 5 *ETA MBS, Mol A —IVERS L. RT REORE 7Lt LTIEEW.
banate Body Cleaner (item ~ JcAfter paint has dried, remove remaining masking stickers. After completion of painting, remove protective film.

———— 87118) is great for cleaning
ITEM 87118 Up excess paint.
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e T—FT  *ATFUyH—RBBIEICHEOTEEL,
i HA stickers in numbered order.

(59 h—OREY ) Mg i

DTEBEURAERTIIC. HRE S BEZ At KT .

P T e g__.:i_o) ;ﬁzé?ﬁ;ﬁ_&mldi‘ Ar+REORE 7 ILLE

DUV AF v A—IEYERSTLESE | % Remove protective film before applying stickers.

EEHAZAPTVOTRDEICTIVERST
LIEEL.

IEHOROBSEL LOVEYIEE
ThitiSrics) b sd. S8E%E2
B EFEAEESDETIIEEL.

IPLToEEERD LESSIERD
FThicY, AFvyh—oORicE3sEo
U LEVESICEELEFSEST
=F9.

SEE—FICLEIILS LTS T &,

LbhATERYRELNEIRVTERE
BLBVET,

Stickers

1 Gut along the edges as close as
possible to cut the sticker from the
sheet. Cut out stickers in numbered
order to prevent confusion.

2 Slightly peel away one end of the
lining and position the sticker on the
body.

3) Slowly remove the remaining lining
while checking sticker position. Do not
completely remove lining prior to appli-
cation as this may cause unwanted air
bubbles and creases.

FDERE v —HBEESBELTIEEL.
Refer to chassis kit instruction manual
regarding parts marked with 5.

*EYEEORTOIELES

(8. §. @~ ORFvH—I&
CBHEICBEVL TSIV,

WUse extra stickers as you wish.

E—r o T T L o o




o L Rt L A e i S TP it

Lights  *Make 2.
*BIFED@SLEDZ A bEDY HIFB T &H°

TEET.
“*oomm LEDs (sold separately) can be

T 3X2TmALE R
o Screw .
*EHAHZTEICES
+* Do nat overtighten.

AT EROE I3
Attaching body parts

0

installed.
T
2 12_rrrn . Wing ™.
AYETER i
T3 i —
Washer

Tapping screw
FiEIAHT EFITER.
Do not overtighten,

#HPHSLED Sk (RIFE) 3m0 L s ———
m LED (seld separately) 0O-ring

#abm
/i
' 3KV AN— T —
Spacer
3Imm0 ) o4 =
O-ring f

SARLYE T

Lens
*RE T ILLEFALTOEEL,

* Remove protective film.

L)
ne
* T4 PAN—ERVSFTBESIEREVEEA.
# Do not apply when attaching light covers.
3P S e

Washer

* T PERT TR TS ATy A— ([ EBUET
A A ERUA B EEIEYEEA.
*Apply {7 after attaching lights to bady. Do not use when

attaching light covers.

ImOysFy kL
Lock nut

3mm> w sy —

IO ‘/’7—-____?.'{_
Washer

Q-ring

-

IXOMEYEPTER i
Tappingscrew —— — —————— " @G-8 3oy
Q-ring

KiFEHAZT EFIEE.
Do not overtighten,

S bhi—

Light covers
*EHHFTEET —7 TRYIFTIEEL.
WrAttach using double-sided tape, ete.




=3~ RAEBATvH—OESTT.
#a — 1 denote driver stickers.

* AFEAATvA— 1 ~ | BRYESHE
DIESECBOWTT. BREFRLEE
TERLTEEOCEE L

% 1 —t are used to cover screw holes.
Paint.

Screw

3IX10mmAFwETEZ -+ X2
Tapping scraw

iy 26X 12m Ry E S E R x4
Tapping screw

e o L e b BT Nl R,

e AFEDT—FT @ARI20PI864 RIVF/S—/(R K54/ i—ARt Y FRBEESBUTEST T TR,

Figure markings  @Refer to ltem 54864 Muitipurpose Driver Figure i

* AR TFAF v VHERTESIEZRLTE L

* Paint driver as you like using plastic paints.

N

hSPTY o
HOEFFS)
or

tions for figure y

Zre—AOBY{HT)
Attaching to chassis

L ,,t -

3 18mm
By AR (B s
Tapping screw (silver) :

#73
*EEICEE.
% Note direction. -——.___

*E I SBPIOMEICELET. ZI30EFISERLT
#m@EmT—7 (B TRITITET

*Attach using ‘i:double-sided tape (black), noting 23
direction and attachment surface angle, etc.




o SEHE S A N TEAL
U Washer
= ELLI= Dl %2
T Lock nut
3O AT (R rererennn 2
Q-ring (black)
IRT4mm A= — ceeer %32
Spacer
AFwTEL () x4
w Snap pin (small)
BXEOMMT LA A T reerennvessssosnnanasXXd
Rubber tubing
FE T —F (W] weevsrsrrssssnnssnsrssans *1

Double-sided tape (thin)

|
#
i

aneaRICDLT

*BREGLLEY. CTHLEAR. A
AZI—H—EABRRETTEX VT
TEVET. it SHHAFT—Y—E
ACERCTANT SRS, TEDAS
ECCEINLTHIEHNTEET.

T BEFEEOTHEE)
HEROLARROFEERITFOUR
FESEIITEMES. A7 —IL. §&
%, 855, B&1-F. BEEHTT
EALETL. BRAAERBICREES
EESLEEFVREEE.OESS-
00810-9-1118. MIAESR- (8] #= ¥
THEALTEEL.

2 (fEeslRnTRIEE)
N—UyREITMATRIITFEHH (300
A+#) ETREBEVEEITNE, REF
ERF—LA—JEURKESRICLD
TENESBUHVELET

Ly

: T422vamuam$&,alxseam-7
I BRAHZIY nxav—ﬁ—tzﬁ
LBRULSDhEES)

: = 054-283-0003

: W= 03- 3899-3765 Wl;:ﬁ!

frehd) |, i

P (HRER—Y—ERTFLR)

com/j;

4]

*EDRTAIEEIFAV. BA—ILiE.
REX—H—EATMYE-TEVET. 8
ELEhEdfEEn

*Ask your local Tamiya dealer for availabil-
ity of the wheels and tires.

. TAMIYA

RNFr DE 3
Attaching body

MPTHRAT
“=Antenna pipe .

RFyTEY Uy =
Snap pin (small)

#M1
*L—APREROSVER COETE.
FSPFeE@AL TRV,

*Use F5 or F9 in place of M1 when
driving in races or over obstacles.

AFwTE N
S[l_ap pin {small)

AZAIL M7 70y 45 5+ (WR-02CB)
ITEM 58673

S AR (L) | ERHTIMOOH S BHMSiCEoSEEZIROTRVET
* TR AT, AR SR s by, ChEUEFENEST)

BEE 2 ZR BRI—F
R i | R R e 2,200 +% - 11825962
8x60mm T Lu/NA T -+ -1708 %= - 1B000072
280 +# - 19803126
240/ +# - 19804392
280 +# - 18803135
1508 +3 - 19805575
10/ +#2 - 19804364
230 +i - 19804163
460F 77 - 19803201
200 +iw - 19495974
+300F7 <1 - 11056783
A -200 e B 50197
SP.586 3mm'7 1w s 4 —(x15)- - <100M - B 50586
AO-5042 3mmO ) 2 & BU10)w < cevrmvennrees 100F - 84195

AFTER MARKET SERVICE CARD

When purchasing replacement parts, please take or
send this form to your local Tamiya dealer so that the
parts required can be correctly identified. Please note
that specifications, availability and price are subject to
change without notice.

Parts code ITEM 58673
11825062 -+ =rerrneens Body, Wing Parts (Transparent)
18000072+ =+ v rmerrassnrsens 8x60mm Rubber Tubing
19003126 oo vnvonrrreres Double-Sided Tape (thin) {x4)
19804392 - 3x10mm Tapping Screw (Black) (x10)
19803135 - 2x12mm Tapping Screw (Black) (x10)
19BO55TE = rreerrvrrvrnns 3x18mm Tapping Screw (x2)
19804364 - ++-3mm Lock Nut {Black] (x10)
19804163 ++3x27mm Screw (Black) (x10)
19803207 -« -cerrerenvnnnnns 6.8x3.1x14mm Spacer (x5)
TOAONGTA - CRER R Sticker, Masking Sticker
TI06ETEI s nymrpsy maam e mstnn Body Set Instructions
E019T e e vrrarsnraninn Snap Pin (Large x10, Small x5}
BOERG: s il sl R e amm Washer {x15)
B41958 s prr s it e 3mm O-Ring (Black) (x10)

GEEICOLT) EHOBICIEI AR NEASICE. MEEHSSETT, 23 F—Lan-D, ARRT-F—EAD TEIOVLT] ETHEETL.

58673 Comical Frog Body (11056783)



ITEM 58673

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie Tamiya-Ersatzteile kaufen mdchten, nehmen Sie
bitte zur Unterstitzung dieses Formular mit zu lhrem
ortlichenn Fachhandler. Beziglich der Angaben, der
Lagerhaltung der Artikel und der Preise sind Anderungen

SERVICE APRES-VENTE

LISTE DE PIECES DETACHEES

Afin de vous permettre de vous procurer des piéces de
rechange Tamiya, amenez cette liste & votre point de vente
Tamiya qui ne manquera pas de vous renseigner. Vedillez
noter que les caractéristiques, disponibilité et prix peuvent
changer sans avis préalable.

i
| “.‘\ »-E:'-, "‘i‘\.l.- A

AFTER MARKET SERVICE CARD
When purchasing Tamiya replacement parts, please take ar
send this form to your local Tamiya dealer so that the parts
required can be correctly identified and supplied. Please
note that specifications, availability and price are subject to
change without notice. varbehalten.
PARTS CODE 13555048
11828962  Body, Wing Parts (Transparent) 13485068
18000072 *3 8x80mm Rubber Tubing 15310002 *1
19803135  3x12mm Tapping Screw (Black) {x10) 19804152
19804364  3mm Lock Nut (Black) (x10) 19804394
19804183 3x27mm Screw (Black) (x10) 19805628 *2
19803201 6.8x3.1x14mm Spacer (x5} 19805668
19495974  Sticker, Masking Sticker 12300030
19006738 B Parts (Gray) 19805576 1
19006732 D Parts (Gray) 13455323 "3
19006740  F Parts {Gray) 19808203 1
10116884 1 L, N Parts (Gray) (x1) 19808001
19115503 M Parts (Gray) 19805868
10115896 "1 S Parts (Spoke x2) (Pink) (x1) 19805758
10225283 "1 T Parts (Wheel Rim x2) (White) (x1) 19805729
19224036 ™1 V Parts (White) (x2) 19805850
19224037 "1 W Parts (White) {x2) 18805811 =2
19803136  Tire (Narrow) (Rib Pattern) (x2) 19805754

| 18803137  Tire (Wide) (Block Pattern) (x2} 19805557

| 18085153  Assembled Gearbox 19803124
10556015 ™1 1150 Plastic Bearing (BAS x10) 19808244
19804392 *4 3x10mm Tapping Screw (Black) (BA3Z x10) 10005713
19805368  Gearbox Joint (Lang, Shart) (BA1D, BA11) 10555082
19805876  3x46mm Screw Pin (BAS x4) 19804285

| 19805756  3x32mm Screw Pin (BAG x4) 12300010 *1
19805575 ™1 3x18mm Tapping Screw (BA2 x2) 19805621
19808200  3xBmm Spacar (BAB x4) 13580068
19804205 *3 Smm Ball Connector (Black) (BA4 x4) 14305125

5x21mm Shaft (BA7)
U-Shaped Shaft (BET7)

3x50mm Threaded Shafi (BB x1)

2x10mm Screw (BB1 x10)

2.6x10mm Binding Screw (BB2 x5)

3x12mm Tapping Scraw (EB4 x4}

2.6x12mm Tapping Screw (BB5 x4)

3mm Intemally-Tocthed Washer (BB& x1)

Coil Spring (BC3 x2)

Damper Shaft (BG2 x1)

3x43mm Tapping Screw (BD4 x2)

Bumper Coil Spring (BD14 x2)

2x10mm Scraw (BD2 x10)

2x6mm Washer (BD10 x5)

3x21mm Tapping Screw (BDS x5)

3x15mm Screw (BOD1 x4)

2.6x8mm Binding Head Tapping Screw (BD8 x10)
3xBmm Tapping Screw (BDT x10)

4mm Flange Lock Nut (BD11 x4)

3x20mm Countersunk Head Tapping Screw (BDS x10)
3mm Nut (BD12 x10)

A Parts (Gearbox Left & Right) (Black) (A1, A2)
Gear Bag (Difi. Spur, Diff. Cover, Counter Gear {L/M/S))
3x25mm Screw (MG1 x2)

9mm Washer (MGE x1)

5x50mm Shaft (MG3 x2)

Sx34mm Tube (MG4 x1)

Moteor Plate

19805622 1150 Metal Bearing (MG7 x2)
16095010  Antenna Pipe (30cm) (Black)
11420881  Sticker (Driver Figureg)

50197 Snap Pin Set (BB11 x10, etc.)
50355 18T, 19T Pinion Gear (MG6 x1, etc.)
50576 3mm Grub Screw (MG2 x10)

50582 1 3x14mm Step Tapping Scraw (BA1 x5)
50583 3x15mm Tapping Screw (BD6 x10)
50588 3mm Washer (BBS x15]

50594 2x10mm Shatft (BD13 x10)

50596 Smm Adjuster (BB10 x6)

50600 Qil Seal (BC1 x6)

50602 Differentizl Beval Gear Sat (MG5, MGE 12, MGI 3, MG10 x1)
50823 "1 Wheel Axle (BA12 x2)

51216 Drive Shaft (BA14 x2)

51537 6mm Snap Pin (BD15 x15)

53689 540-J Motor

54864 Z Parts (Driver Figure) (White)
E175 4x11.5mm Step Screw (BB3 x5)
84195 1 3mm O-Ring (Black) (BA13 x10)
Q4802 2.5mm Truss Screw (BD3 x10)

1 Requires 2 sets for one model.

2 Requires 3 sets for one model.

3 Requires 4 sets for one model.

=4

Requires § sets for one model.

“Part designs and colors may vary according to product.

Foruse in Japan only!
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SMMPIE T S — (1) renes 12300030
TA A TN F (w2 vrirranasons 19805576
o A e o b3 R 13455323
— e IxA3mmA oy T A (K2) e 19808203
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ATwh— TG —jbeeens 19495974 ATwh—(ARER) 11420881
By SR Lo ] e s 189006738 ) i )
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ZREZav -8R P -Bx2) - 19803137 SP.594 2x10mmis+ 7 +(x10) ® 50594
= e e A R 18085153 SP.596 Spm7 i/ 4 AN —(xB). E 50596
11507 37 U 2 5 (x10) 10555015 SPUB00 70 L2/ —JL(RB) <2 v s crwismnse s e e = 50600
310mmER oy B A BrT0) e s 2401 + 19804392 SP.E0Z AL (A2, i uEh Nl 2 7 R (1), 9ma Ty 2 —(x2) - - L =2 B0B02
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2.6x10mm/ 81 2 A Rx5) - 19804384 EEIC2VT) EHEOECE LETnRBICE. MEEESEETT.
P e N A B R 170 +i - 19805629 BEIVH—LA—Y, ARET—H—EAD TERICDLT) ECRECEEL,

58673 RC Comical Frog WR-02CE Chassis (11056784)



